
Page 1 of 21 
 

 

 

 

TECHNICAL SCOPE OF WORKS / SERVICES 
 

DESIGN, MANUFACTURE, SUPPLY, DELIVERY, INSTALLATION, COMMISSIONING AND 

PUTTING INTO SERVICE  

OF A NATURAL ZEOLITE PRESSURE VESSELS AT BARRAGE WATER TREATMENT 

PLANT 

 

 

 

BID NUMBER 

RW10415257 

 

REVISION DATE DESCRIPTION 

01 25/04/2025 First Issue 

   

   

   

 

 

   

   

   

 



Page 2 of 21 
 

TABLE OF CONTENTS 

1. PREFACE ...................................................................................................................... 3 

2. BACKGROUND ............................................................................................................. 3 

3. PROBLEM STATEMENT .............................................................................................. 3 

4. PROJECT AIM .............................................................................................................. 4 

5. DETAILED SCOPE AND TECHNICAL SPECIFICATIONS ........................................... 4 
5.1. SCOPE OF WORK OVERVIEW .............................................................................. 4 

5.2. PROCESS SPECIFICATION................................................................................... 4 

5.3. ELECTRICAL SPECIFICATION .............................................................................. 8 

5.4. AUTOMATION SPECIFICATION .......................................................................... 10 

5.5. CIVIL SPECIFICATION ......................................................................................... 13 

6. LABELING .................................................................................................................. 14 

7. DESIGN, ASSEMBLY, INSTALLATION, TESTING AND COMMISSIONING ............. 14 

8. DELIVERABLES ......................................................................................................... 16 

9. RECEIVABLES ........................................................................................................... 17 

10. DRAWINGS ................................................................................................................. 17 

11. INTERFACES .............................................................................................................. 17 

12. SITE INFORMATION AND REQUIREMENTS ............................................................. 18 

13. WASTE MANAGEMENT ............................................................................................. 20 

14. LEGISLATIVE REQUIREMENTS ................................................................................ 20 

15. SAFETY, HEALTH AND ENVIRONMENTAL REQUIREMENTS................................. 21 

16. PROPOSED PROJECT TIMELINE ............................................................................. 21 

ANNEXURES: .................................................................................................................... 21 

ANNEXURE A: CIVIL SPECIFICATION ............................................................................. 21 
 

 

  



Page 3 of 21 
 

LIST OF ABBREVIATIONS: 

Abbreviation Definition 

MLD Million litres per day 

NEMA National Environmental Management Act 

OEM Original Equipment Manufacturer 

QC Quality Control 

RW Rand Water 

SANS South African National Standard 

SCADA Supervisory control and data acquisition 

SHEQ Safety, Health, Environment and Quality 

PSF Pressure Sand Filtration 

UV Ultraviolet 

AMD Acid Mine Drainage 

GAC Granular Activated Carbon 

  

 

1. PREFACE 

 

This document provides the technical scope of the installation of Natural Zeolite columns and 

auxiliary equipment to remove ammonia at the Barrage Water Treatment Plant.  

 

2. BACKGROUND 

 

The Barrage Water Treatment is a potable water treatment that is located at the Barrage Site 

(one of Rand Water’s early raw water extraction points). The design capacity of the plant is 

10m3/h and it abstracts raw water on the upstream side of the Vaal River Barrage for potable 

water production. The unit processes of this plant include coagulation/flocculation, 

sedimentation, pressure sand filtration (PSF) granular activated carbon (GAC), ultraviolet 

(UV), disinfection by sodium hypochlorite to treat the raw water to acceptable drinking water 

quality standard (SANS 241). The plant is operated for 7 – 8 hours during the day, feeding the 

main reservoir and services the Rand Water premises, the Barrage Police Station, a local 

school as well as a small residential area that is close to the site.  

 

3. PROBLEM STATEMENT 

 

Since early 2018, ammonia concentrations in the Vaal Barrage catchment have risen sharply, 

driven by acid‑mine drainage from abandoned Central and Western Basin mines, inflows from 

the Klip River and the Blesbokspruit–Suikerbos River system, and sub‑standard effluent from 



Page 4 of 21 
 

wastewater treatment plants. The Barrage Water Treatment Plant’s existing process train was 

never designed for ammonia removal and cannot address the current raw‑water quality. 

Because inadequately treated water poses serious health risks, the site now relies on potable 

water trucked in from the Sasolburg Pumping Station to supply nearby with potable water. 

 

4. PROJECT AIM 

 

The aim of the project is to install and commission pressure vessels and associated equipment 

to enable the use of natural zeolite as an adsorbent for ammonia removal, and to 

recommission the plant to ensure compliance with SANS 241 drinking water quality standards. 

 

5. DETAILED SCOPE AND TECHNICAL SPECIFICATIONS 

 

5.1. SCOPE OF WORK OVERVIEW 

To address the ammonia challenge, an intermediate adsorption process using natural zeolite 

will be implemented between the GAC pressure vessels and UV units. This process will 

comprise three natural zeolite pressure vessels, along with brine preparation and storage 

tanks, and all necessary piping, pumps, valves, and fittings as specified in Piping and 

Instrumentation Diagrams 4492‑024 and 4492‑026. 

5.2. PROCESS SPECIFICATION  

 

5.2.1. Piping 

5.2.1.1. General 

a) The Contractor shall supply new pipe supports suitable for the weight of class 

12 HDPE piping.  

b) All piping which shall be neatly fastened on the pipe supports racks/supports 

 

5.2.1.2. Zeolite pressure vessels 

HDPE manufactured in accordance with SANS 4427 shall be used for vessel inlet, 

outlet manifold, overflow and delivery piping as shown on the P&IDs. Plate welding 

shall be used for piping connections. Stub and backing rings shall be used at the 

head and tail ends of the piping. 

5.2.1.3. Brine Solution 

HDPE manufactured in accordance with SANS 4427 shall be used for vessel inlet, 

outlet manifold, overflow and delivery piping as shown on the P&IDs. Plate welding 

shall be used for piping connection. Stub and backing rings shall be used at the head 

and tail ends of the piping. 



Page 5 of 21 
 

 

5.2.2. Valves 

5.2.2.1. General 

a) All valves, as indicated in the P&IDs shall be included in the Contractor's 

supply. 

b) The bore of all valves must be of the same size as that of the process media 

pipe. 

 

5.2.2.2. Brine Solution 

a) Full bore PVC ball valves shall be used on the zeolite system to provide full 

isolation.  

b) The valve material of construction including internals shall be compatible with 

brine (min 15% m/v). 

 

5.2.2.3. Zeolite Columns 

a) Full bore PVC ball valves shall be used on the zeolite system to provide full 

isolation.  

b) The valve material of construction including internals shall be compatible with 

brine (min 15% m/v). 

 

5.2.3. Tanks and Vessels  

5.2.3.1. Zeolite pressure vessels 

 

a) Pressure vessels shall be supplied and certified in accordance with the 

requirements of the Pressure Equipment Regulations of the Occupational 

Health and Safety Act and Regulations: Act 85 of 1993.  

b) Each vessel’s total effective volume (zeolite packed volume) shall be 2.5m3.  

c) The vessel must ensure that there is adequate freeboard above zeolite packed 

bed to prevent sand loss during filter backwash. 

d) The vessel shall have a design pressure of 450kPa.  

e) The pressure vessels shall be epoxy lined (suitable for use on potable water 

supply systems and resistant to brine). 

f) Each vessel shall have the following equipment as a minimum:  

 

i. Pressure relief valve  

ii. Air release valve 

iii. Side access manhole (hinged) 

iv. Top access manhole (hinged) 

v. Pressure gauges on the inlet and outlet pipework of each column 

vi. Support grating for the zeolite media 

vii. Water underdrain piping 

viii. Water inlet distributor for uniform water distribution. 



Page 6 of 21 
 

ix. Piping and valve for sampling 

x. Piping and valve for draining the column 

xi. Strainer on the backwash outlet 

 

g) The contractor shall make provision for adequate relief of both “pressure and 

vacuum” cases 

 

5.2.3.2. Brine Tanks  

 

a) The brine make-up tanks shall each be minimum 5m3 PE rotationally moulded 

tanks manufactured as per SANS 1731:2017. 

b) The tank will have the following  

 

i. Inlet and outlet nozzles  

ii. overflow and drain nozzles  

iii. Top vent with goose neck to maintain atmospheric pressure in the 

tank  

iv. Top manhole complete with a hinged cover  

v. Lifting lugs and holding down lugs suitable for bolting to concrete 

support plinth.  

vi. Nozzle(s) for manual level indicator (Cat and Mouse).  

 

5.2.4. Pumps 

5.2.4.1. Brine Pumps 

a) The brine transfer pumps shall be sized to cater for a maximum capacity of 

10m3/hr. It is the contractor’s responsibility to size the pumps accurately.  

b) The pump material of construction shall be suitable for pumping brine.  

c) The pumping system shall make adequate provision for pressure relief to protect 

against system overpressure. 

 

5.2.4.2. Filter Pumps 

a) The existing installation utilises pumps to pump the clarified water through the 

existing sand filter and GAC pressure vessels. The installation of the Zeolite 

pressure vessels and associated piping will introduce losses in the system which 

are likely to reduce the water flow through the plant.  

b) The contractor will shall supply and install filter pumps that are adequately sized 

to provide 10m3/h accounting for the additional head losses that will be as a result 

of the new installation.  

c) These pumps are also used for filter backwashing and as such, should not be 

oversized as they will lead to media loss of the filters. 



Page 7 of 21 
 

d) The selection of the pumps must take into consideration the space constraints of 

the current installation. 

e) The contractor must make provision for pump fittings, pipework, and ancillaries 

required for installation and functioning of the pumping system. 

 

5.2.5. Corrosion Protection 

 

5.2.5.1. General Requirements 

 

a) All surface mounted steel fabrications, vessels, pipe work and fittings shall be 

subjected to corrosion protection to inhibit corrosion on external surfaces in a 

chemical environment. The Contractor shall submit a corrosion protection 

Quality Control Plan for approval by Rand Water before the commencement of 

any corrosion protection activities. 

 

b) The following general requirements shall apply:  

• Walkways, grating, access ladders and handrails shall be hot dip 

galvanized to SANS 121 / ISO 1461. 

• All steel vessels shall be subject to surface preparation and painting as 

detailed below. 

 

5.2.5.2. Surface Preparation 

All exposed surfaces excluding copper piping and stainless steel shall be prepared to the 

following specifications:  

 

a) All oil, grease and other surface contaminants shall be removed by the 

application of a degreasing agent applied by brush, worked into deposits and 

rinsed with clean water.  This should be repeated until a water break free 

surface is obtained.  Allow to dry. 